
FINAL REPORT 
February 2002 

 
Evaluation of Fossil Fuel Power Plants 

with CO2 Recovery 
 
 
 

 
Prepared for: 

The United States Department of Energy 
under: 

Contract No. DE-AM26-99FT40465 between the 
 National Energy Technology Center (NETL) and 

 Concurrent Technologies Corporation (CTC) 

Subcontract No. 990700362 between CTC and 
Parsons Infrastructure & Technology Group Inc. 

Task No. 50802 / Subtask No. 01200 

Project Manager: 
John L. Haslbeck 

Task Manager: 
Michael D. Rutkowski 

Principal Investigators: 
Thomas L. Buchanan 

Harvey N. Goldstein 
Michael G. Klett 

Ronald L. Schoff 
Jay S. White 

PARSONS 



Evaluation of Fossil Fuel Power Plants with CO2 Removal Table of Contents 
[...]
boiler economizer.  Two turbine-driven boiler feed pumps are provided to pump feedwater 
through the HP feedwater heaters.  The recirculation flow is controlled by pneumatic flow 

   

FINAL REPORT 3-12 February 2002 



Evaluation of Fossil Fuel Power Plants with CO2 Removal 3.  PC Plant 

 

control valves.  In addition, the suctions of the boiler feed pumps are equipped with startup 
strainers, which are utilized during initial startup and following major outages or system 
maintenance. 

3.2.2.8 Balance of Plant 

The balance-of-plant items for the PC plant include: 

• Steam systems 

• Circulating water system 

• Ducting and stack 

• Waste treatment 

• Accessory electric plant 

• Instrumentation and control 

• Buildings and structures 

These items are discussed in more detail below. 

Steam Systems 

The steam cycle is depicted in Figure 3-2.  Although this diagram presents detailed stream data 
at many points or nodes in the steam thermodynamic cycle, it does not depict details of the steam 
and water flow path in every item of equipment, as this would require a significant expansion of 
the diagram.  An expanded level of detail is not suitable for a conceptual level study.  A general 
description of the operation of the steam cycle follows: 

The description starts at the condenser hotwell, which is a receptacle for the condensed steam 
from the exhaust of the steam turbine.  The condensate flows to the suction of the condensate 
pumps, which increase the pressure of the fluid by a nominal 250 psi to transport it through the 
piping system and enable it to enter the open contact heater, or deaerator.  The condensate passes 
through a gland steam condenser (SPE) first, followed in series by five low-pressure feedwater 
heaters.  The heaters successively increase the condensate temperature to a nominal 303°F by 
condensing and partially subcooling steam extracted from the low-pressure steam turbine 
section.  Each heater receives a separate extraction steam stream at successively higher pressure 
and temperature.  The condensed steam (now referred to as heater drain) is progressively passed 
to the next lower pressure heater, with the drains from the lowest heater draining to the 
condenser. 

The condensate entering the deaerator is heated and stripped of non-condensable gases by 
contact with the steam entering the unit.  The steam is condensed and, along with the heated 
condensate, flows by gravity to a deaerator storage tank.  The boiler feedwater booster pumps 
take suction from the storage tank and increase the fluid pressure to a nominal 975 psig.  The 
boosted condensate flows through two more feedwater heaters (FWH 7 and FWH 8), increasing 
in temperature to 457°F at the suction of the boiler feedwater pumps.  These pumps increase the 
feedwater pressure to a nominal 4380 psig for passage through the remaining two high-pressure 

   

FINAL REPORT 3-13 February 2002 



Evaluation of Fossil Fuel Power Plants with CO2 Removal 3.  PC Plant 

 

feedwater heaters (FWH 9 and FWH 10), which heat the feedwater to a final temperature of 
576°F for induction to the boiler. 

The boiler is depicted in a simplified manner on the drawing.  The internal feedwater circuitry is 
not presented herein.  The complete feedwater-to-steam circuitry in a supercritical boiler, such as 
the one considered here, involves numerous feedwater sections comprising the boiler water-
walls, followed by transition sections, and then includes several superheat tube bundles that are 
suspended in the gas path.  The reheat circuit is relatively simple by comparison, involving one 
or more tube bundles suspended in the gas path.   

The steam turbine is shown on a simplified basis on the diagram, although the Aspen model for 
the steam turbine incorporates numerous internal leakage flow paths that are not shown.  These 
internal steam flows are used to seal the shaft from steam leakage out and air leakage in.  These 
steam seal flows are collected and controlled by the steam seal regulator (SSR).  A portion of the 
flow is sent to one of the low-pressure heaters, with the rest sent to the gland steam condenser.  
The condensate from the gland steam condenser flows to the condenser, while the non-
condensables (principally air) are exhausted to the atmosphere by the steam packing exhauster 
(SPE).  Both the gland steam condenser and the steam packing exhauster are shown as a 
combined unit labeled SPE on the diagram. 

The steam turbine is comprised of four sections to match the requirements of this heat and mass 
balance.  These are labeled VHP, HP, IP, and LP.  The steam turbine sections are equipped with 
nozzles that allow steam to exit the turbine at various locations between stages.  The steam exit 
points are selected by the manufacturer to match the feedwater heating requirements set by the 
heat and mass balance.   

The high-pressure steam leaving the boiler enters the VHP turbine section at 3500 psig and 
expands to a nominal 1040 psig.  Most of this steam is directed to the boiler first reheat tube 
bundle (a portion of the steam is diverted for feedwater heating in the second highest pressure 
feedwater heater, FWH 9).  The reheated steam exiting the boiler at 1050°F as the first reheat is 
sent to the HP turbine to expand to a nominal 280 psig, with a steam extraction point located 
part-way in the expansion path.  Again, a portion of the HP turbine exhaust steam is diverted to 
one of the feedwater heaters. 

The boiler exit pressure is set higher than the design basis turbine inlet pressure to allow for 
pressure drop in the connecting piping.  In the case presented here, a boiler exit pressure of 
3650 psig is used with a steam turbine inlet pressure of 3500 psig.  Pressure drops in the reheat 
steam legs are much lower, with about 5 percent used as a design allowance for each of the two 
reheat piping circuits (first reheat and second reheat).  The 5 percent is for both the cold and hot 
reheat piping runs. 

The HP turbine exhaust steam reenters the boiler through the second reheat tube bundle, heating 
the steam back to the design basis value of 1050°F.  The reheated steam as the second hot reheat 
passes to the IP turbine section for expansion to a nominal pressure of 63 psig.  The steam 
continues through a crossover pipe to the LP turbine to continue the expansion to the final 
condensing pressure of 1.0 psia.  The IP and LP turbine sections are also equipped with 
extraction steam nozzles that provide steam for feedwater heating.  A portion of the IP to LP 
steam flow is used for driving the feedwater pump drive turbines. 

   

FINAL REPORT 3-14 February 2002 



Evaluation of Fossil Fuel Power Plants with CO2 Removal 3.  PC Plant 

 

Circulating Water System 

The function of the circulating water system is to supply cooling water to condense the main 
turbine exhaust steam.  The system consists of two 50 percent capacity vertical circulating water 
pumps, a multi-cell mechanical draft evaporative cooling tower, and carbon steel cement-lined 
interconnecting piping.  The condenser is a single-pass, horizontal type with divided water 
boxes.  There are two separate circulating water circuits in each box.  One-half of each condenser 
can be removed from service for cleaning or plugging tubes.  This can be done during normal 
operation at reduced load. 

Ducting and Stack 

One stack is provided with a single 19.5-foot-diameter FRP liner.  The stack is constructed of 
reinforced concrete, with an outside diameter at the base of 70 feet.  The stack is 480 feet high 
for adequate particulate dispersion. 

Waste Treatment 

An onsite water treatment facility will treat all runoff, cleaning wastes, blowdown, and backwash 
to within EPA standards for suspended solids, oil and grease, pH, and miscellaneous metals.  All 
waste treatment equipment will be housed in a separate building.  The waste treatment system 
consists of a water collection basin, three raw waste pumps, an acid neutralization system, an 
oxidation system, flocculation, clarification/thickening, and sludge dewatering.  The water 
collection basin is a synthetic-membrane-lined earthen basin, which collects rainfall runoff, 
maintenance cleaning wastes, and backwash flows. 

The raw waste is pumped to the treatment system at a controlled rate by the raw waste pumps.  
The neutralization system neutralizes the acidic wastewater with hydrated lime in a two-stage 
system, consisting of a lime storage silo/lime slurry makeup system with 50-ton lime silo, a 
0-1000 lb/hour dry lime feeder, a 5,000-gallon lime slurry tank, slurry tank mixer, and 25 gpm 
lime slurry feed pumps. 

The oxidation system consists of a 50 scfm air compressor, which injects air through a sparger 
pipe into the second-stage neutralization tank.  The flocculation tank is fiberglass with a variable 
speed agitator.  A polymer dilution and feed system is also provided for flocculation.  The 
clarifier is a plate-type, with the sludge pumped to the dewatering system.  The sludge is 
dewatered in filter presses and disposed off-site.  Trucking and disposal costs are included in the 
cost estimate.  The filtrate from the sludge dewatering is returned to the raw waste sump. 

Miscellaneous systems consisting of fuel oil, service air, instrument air, and service water will be 
provided.  A 200,000-gallon storage tank will provide a supply of No. 2 fuel oil used for startup 
and for a small auxiliary boiler.  Fuel oil is delivered by truck.  All truck roadways and unloading 
stations inside the fence area are provided.   

Accessory Electric Plant 

The accessory electric plant consists of all switchgear and control equipment, generator 
equipment, station service equipment, conduit and cable trays, all wire and cable.  It also 
includes the main power transformer, all required foundations, and standby equipment. 

   

FINAL REPORT 3-15 February 2002 



Evaluation of Fossil Fuel Power Plants with CO2 Removal 3.  PC Plant 

 

Instrumentation and Control 

An integrated plant-wide control and monitoring system (DCS) is provided.  The DCS is a 
redundant microprocessor-based, functionally distributed system.  The control room houses an 
array of multiple video monitor (CRT) and keyboard units.  The CRT/keyboard units are the 
primary interface between the generating process and operations personnel.  The DCS 
incorporates plant monitoring and control functions for all the major plant equipment.  The DCS 
is designed to provide 99.5 percent availability.  The plant equipment and the DCS are designed 
for automatic response to load changes from minimum load to 100 percent.  Startup and 
shutdown routines are implemented as supervised manual with operator selection of modular 
automation routines available. 

Buildings and Structures 

A soil-bearing load of 5,000 pounds per square foot is used for foundation design.  Foundations 
are provided for the support structures, pumps, tanks, and other plant components.  The 
following buildings are included in the design basis: 

• Steam turbine building 

• Boiler building 

• Administration and service building 

• Makeup water and pretreatment building 

• Pump house and electrical equipment building 

• Fuel oil pump house 

• Continuous emissions monitoring building 

• Coal crusher building 

• River water intake structure 

• Guard house 

• Runoff water pump house 

• Industrial waste treatment building 

• FGD system buildings 

 

   

FINAL REPORT 3-16 February 2002 



Evaluation of Fossil Fuel Power Plants with CO2 Removal 3.  PC Plant 

 

3.2.3 Major Equipment List 

This section contains the equipment list corresponding to the power plant configuration shown in 
Figure 3-2.  This list, along with the heat and material balance and supporting performance data, 
was used to generate plant costs and used in the financial analysis.  In the following, all feet (ft) 
conditions specified for process pumps correspond to feet of liquid being pumped.  All other 
symbols can be referenced in the nomenclature section. 

Fourteen codes of account are used.  They are summarized below in conjunction with the 
equipment list. 
 

ACCOUNT 1  COAL AND SORBENT HANDLING 

ACCOUNT 1A  COAL RECEIVING AND HANDLING 

Equipment No. Description Type Design Condition Qty 

1 Bottom Trestle Dumper 
and Receiving Hoppers 

N/A 200 ton 2 

2 Feeder Vibratory 450 tph 2 

3 Conveyor 1 54" belt 900 tph 1 

4 As-Received Coal 
Sampling System 

Two-stage N/A 1 

5 Conveyor 2 54" belt 900 tph 1 

6 Reclaim Hopper N/A 40 ton 2 

7 Feeder Vibratory 225 tph 2 

8 Conveyor 3 48" belt 450 tph 1 

9 Crusher Tower N/A 450 tph 1 

10 Coal Surge Bin w/ Vent 
Filter 

Compartment 450 ton 1 

11 Crusher Granulator reduction 6" x 0 - 3" x 0 1 

12 Crusher Impactor reduction 3" x 0 - 1" x 0 1 

13 As-Fired Coal Sampling 
System 

Swing hammer 450 tph 2 

14 Conveyor 4 48" belt 450 tph 1 

15 Transfer Tower N/A 450 tph 1 

16 Tripper   N/A 450 tph 1 

17 Coal Silo w/ Vent Filter 
and Slide Gates 

N/A 600 ton 6 

 

   

FINAL REPORT 3-17 February 2002 



Evaluation of Fossil Fuel Power Plants with CO2 Removal 3.  PC Plant 

 
ACCOUNT 1B  LIMESTONE RECEIVING AND HANDLING 

Equipment No. Description Type Design Condition Qty 

1 Truck Unloading Hopper N/A 35 ton 2 

2 Feeder Vibrator 115 tph 2 

3 Conveyor 1 30" belt 115 tph 1 

4 Conveyor 2 30" belt 115 tph 1 

5 Limestone Day Bin Vertical cylindrical 500 tons 1 
 

ACCOUNT 2  COAL AND SORBENT PREPARATION AND FEED 

ACCOUNT 2A  COAL PREPARATION SYSTEM 

Equipment No. Description Type Design Condition Qty 

1 Feeder Gravimetric 50 tph 6 

2 Pulverizer B&W type MPS-75 50 tph 6 
 

ACCOUNT 2B  LIMESTONE PREPARATION SYSTEM 

Equipment No. Description Type Design Condition Qty 

1 Bin Activator  20 tph 1 

2 Weigh Feeder Gravimetric 20 tph 1 

3 Limestone Ball Mill Rotary 20 tph 1 

4 Mill Slurry Tank with 
Agitator 

 10,000 gal 1 

5 Mill Recycle Pumps Horizontal centrifugal 600 gpm 2 

6 Hydroclones Radial assembly  1 

7 Distribution Box Three-way  1 

8 Reagent Storage Tank 
with Agitator 

Field erected 200,000 gal 1 

9 Reagent Distribution 
Pumps 

Horizontal centrifugal 300 gpm 2 

 

   

FINAL REPORT 3-18 February 2002 



Evaluation of Fossil Fuel Power Plants with CO2 Removal 3.  PC Plant 

 
ACCOUNT 3  FEEDWATER AND MISCELLANEOUS SYSTEMS AND EQUIPMENT 

ACCOUNT 3A  CONDENSATE AND FEEDWATER 

Equipment No. Description Type Design Condition Qty 

1 Cond. Storage Tank Field fabricated 200,000 gal. 1 

2 Surface Condenser Two shell, 
transverse tubes 

1.15 x 106 lb/h  
2.0 in. Hg 

1 

3 Cond. Vacuum Pumps Rotary water sealed 2,500/25 scfm 2 

4 Condensate Pumps Vertical canned 1,420 gpm/800 ft 3 

5 LP Feedwater Heater Horizontal U tube 1,148,000 lb/h 
102°F to 160°F 

1 

6 LP Feedwater Heater Horizontal U tube 1,148,000 lb/h 
160°F to 185°F 

1 

7 LP Feedwater Heater 3 Horizontal U tube 1,148,000 lb/h  
185°F to 225°F 

1 

8 LP Feedwater Heater 4 Horizontal U tube 1,148,000 lb/h 
225°F to 227°F 

1 

9 LP Feedwater Heater 5 Horizontal U tube 1,148,000 lb/h 
277°F to 300°F 

1 

10 Deaerator and Storage 
Tank 

Horizontal spray type 3,600,000 lb/h 
300°F to 370°F 

1 

11 Boiler Feed Water 
Booster Pump 

Horizontal split 8,300 gpm 
@ 2,400 ft 

2 

12 HP Feedwater Heater 7 Horizontal U tube 3,600,000 lb/h 
370°F to 390°F 

1 

13 HP Feedwater Heater 8 Horizontal U tube 3,600,000 lb/h 
410°F to 460°F 

1 

14 Boiler Feed Pump/ 
Turbine Drive 

Barrel type, 
multi-staged, centr. 

8,300 gpm 
@ 11,500 ft 

2 

15 Startup Boiler Feed 
Pump 

Barrel type, 
multi-staged, centr. 

2,500 gpm 
@ 11,500 ft 

2 

16 HP Feedwater Heater 9 Horizontal U tube 3,600,000 lb/h 
450°F to 550°F 

1 

17 HP Feedwater Heater 10 Horizontal U tube 3,600,000 lb/h 
550°F to 580°F 

1 

 

   

FINAL REPORT 3-19 February 2002 



Evaluation of Fossil Fuel Power Plants with CO2 Removal 3.  PC Plant 

 
ACCOUNT 3B  MISCELLANEOUS SYSTEMS 

Equipment No. Description Type Design Condition Qty 